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Important Notes:   

This PRACTICE exam was prepared as another tool for students to prepare for their final 

exam and may or may not represent fully the content of the final exam 

We have organized the questions so that subject matter is grouped together. We hope this 

helps you better identify areas you find challenging that might need more attention while 

studying. Your Final Exam will not be organized in this manner and questions will appear 

more random 

This mock exam EXCEEDS the number of questions that would appear on your final. Please 

do not consider the length indicative of what you should be able to complete during a live 

test.  
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        1. Order: Octreotide acetate 0.05 mg SUBCUT daily.  

 

Using the included label, calculate the volume the 

nurse will administer for a single dose. Show your 

work. 

 

Administer: _________________  

 

 

 

 

2. Answer the following questions based on the medication label provided. 

 
 

a) A patient undergoing chemotherapy has the following order: 

Ondansetron, 12 mg PO, q6h, prn for nausea. 

Calculate the volume you will administer for a single dose. Show your work.  

 

 

 

 

 

 

Administer: _________________________________________________ 

 

b) What is the drug dose strength of the medication? 

 

c) What is the dose of the vial?  

 

 

d) What is the maximum dose of medication the client can receive in 24 hours?  
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3. Use the label below to answer the following questions.  

A client with a urinary tract infection has the following order:  

Ampicillin 450 mg IM q8h 

  

a. What volume of diluent should be added? 

 

 

 

b. What volume will the nurse administer for a single dose? 

 

 

 

 

 

 

 

Administer: _______________________ 

 

 

c. How long after reconstitution is the medication stable? 

 

d. What is the dose of the vial?  

 

 

 

4. A patient is having difficulty swallowing tablets thus the nurse decides to administer the 

medication to the patient as an oral suspension. If the order is for 80 mg of the 

medication and the oral suspension is supplied in a concentration (drug dose strength) of 

20 mg/5 mL, the nurse will administer ___________  for a single dose.  

a.   4 tsp  

b.   4 mL  

c.  20 tsp  

d.  1 oz  
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5. Your patient is ordered digoxin 0.45 mg PO daily. If digoxin is supplied as 150 mcg 

tablets, how many tablets will the nurse administer for a single dose?  

 

Administer _______ tablets.  

 

 

 

6. Your patient is ordered Levothyroxine 100 mcg PO daily for a diagnosis of 

hypothyroidism. The ward stock availability is Levothyroxine 0.4 mg tablets. How many 

tablets will you administer for a single dose?    

a.  ½ tab 

b.  ¼ tab 

c.  1 tab 

d.  ¾ tab 

  

7. Your patient has a post-op systemic infection and has been ordered cephalexin 1.5 g IV 

q8h. The nurse is preparing the medication and is using a concentration of 250 mg/mL.   

 

a. What volume will the nurse administer for a single dose? 

 

 

 

b. What is the total dose of medication the patient will receive in a 7-day treatment 

course is? 

 

 

8. A recipe to make 3 dozen chocolate chip cookies calls for 454 g of butter. If you want to 

make 5 dozen cookies, how many g of butter is required? Round answer to nearest 10th as 

required.  
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9. Order: Atropine sulfate 300 mcg IM stat. Using the included label calculate the volume 

of medication required to administer a single dose. Show your work.   

 

a. Administer _______________ 

 

 

 

b. Based on the volume calculated, select the correct 

syringe to use and shade in the volume to be 

administered.  
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10. A patient weighing 192 lb has an order for Cogentin 1.5 mg/kg IM stat.  Cogentin is 

supplied as 250 mg/mL. Round answer to nearest whole number if necessary. 

a. What is the dose required for this patient?  

 

 

 

 

b. What volume will you administer for a single dose?  

 

 

 

 

 

 

 

 

 

11. A child weighing 64 lb has an order for Morphine Sulfate 8.4 mg IV q2h for pain. The 

recommended range for a child is 0.2-0.4 mg/kg/dose. The morphine availability is         

6 mg/mL 

a. According to the recommendation, is the ordered dose safe? 

 

 

 

 

b. If no, what action would you take? 

 

 

 

c. If yes, what volume is required to administer a single dose?  

 

 

12. Convert the following: Round answers to nearest 100th where indicated 

a. 450 mg = _________ mcg 

b. 25 lb = ___________ kg 

c. 350 mL = _________ L 

d. 325 mg = _________ g 

e. 735 g = ___________ kg 
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13. Order: Meperidine hydrochloride 120 mg IM q4h prn for pain. Use the included label to 

calculate the volume of Meperidine hydrochloride that you will administer for a single 

dose. Show your work.  

 

a. Administer: ___________________  

 

 

 

 

 

 

b. Shade the syringe to show the correct dose.  

 

 

      c. If the patient receives 3 prn doses they will have received ___________ mL and 

_________ 

 mg and _____________ mcg 

 

 

14. Your patient is ordered Humulin R 12 units and Humulin N 15 units SUBCUT. 

 

a. Indicate the total number of units that you will give to your patient. 

 

 

 I will give __________ to my patient. 

 

 

b. Shade in the syringe to show the total amount of insulin that you will draw up.      
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        15. A client who has type 1 diabetes has been prescribed basal-bolus insulin SUBCUT as follows:  

o Insulin Humulin R 8 units ac breakfast, 6 units ac lunch and 10 units ac dinner. 

o Insulin Glargine 12 units at bedtime.  

o Additional bolus insulin (insulin Humulin R) may be given ac meals according to blood 

glucose (BG) on correction/supplemental scale:  

  

Correctional Scale  

BG (mmol/L) Bolus Insulin (units) 

<3.0 Call Health Care 

Provider 

3.0–6.0 0 

6.1–10.0 1 

10.1–13.0 3 

13.1–19.9 5 

>19.9 Call Health Care 

Provider 

__________________________________________ 

a. How much correction bolus insulin, if any, should the client receive ac breakfast, if the client’s 

BG is 6.3 mmol/L?  How much total insulin should they receive?  

 

                                                                                    

b. How much correction bolus insulin, if any, should the client receive ac lunch, if the client’s 

BG is 5.1 mmol/L?  How much total insulin should they receive?  

 

c. What is the total amount of bolus insulin that the client should receive ac dinner, if the client’s 

BG is 13.3 mmol/L?   

                                                                                         

                                                                        

d. The client’s BG is 17.8 mmol/L at bedtime. The nurse should administer _______ units of  

 

____________ insulin(s). 
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16. Order: Dalteparin 1 200 units SUBCUT qMonday, Wednesday and Friday, post dialysis. 

What volume of Dalteparin is required for a single dose?  

 

Administer: _____________________  

  

  

 

 

What is the dose of the vial?  

 

17. Order: Heparin 4 500 units SUBCUT qam. Supply on hand is Heparin 10 000 units/mL.  

 

What volume will you administer to your patient? Administer __________ mL  

 

 

18. A patient who is recovering from a deep vein thrombosis is an order for 3 500 units of 

Heparin SUBCUT stat. Heparin is supplied as label indicates.  

 

 

 
a. What volume is required to administer a single dose? 

 

 

 

b. What size syringe should the nurse select to administer the ordered dose?   

 

 

 

 

 

Dalteparin 

1 500 units/mL 

 

5 mL vial 
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19. A patient weighing 165 lb has suffered a stroke and has the following order:  

Heparin 120 units/kg SUBCUT x1. Heparin is supplied in a drug dose strength of 10 000 

units/mL.  

 

a. What dose does this patient require?  

 

 

b. What volume will you administer?  

 

 

 

20. Your patient has an IV infusing at a rate of 100 mL/h, tubing drop factor is 15 gtt/mL.   

What is the rate in gtt/min? 

 

 

 

 

21. The order is to infuse a Normal Saline solution at 45 mL/h, the nurse is using microdrip 

IV tubing. Calculate the rate in gtt/min. 

 

 

22. A patient has an order for 3 L of D5W to administer be administered intravenously over 

the next 24 hours.  IV tubing has a drop factor of 20 gtt/mL.  

a. What is the infusion rate if the nurse is infusing the solution via gravity?  

 

 

b. What is the infusion rate if the nurse is infusing the solution using an IV pump?  

 

 

 

c. How many g of Dextrose will the patient receive? 

 

 

 

23. A patient has the following order: RL IV @ 35 mL/h.  Using IV tubing with a drop 

factor of 20 gtt/mL, calculate the rate in gtt/min. 
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24. Order: NS IV 1 000 mL over 7 hours, IV tubing has a drop factor of 15gtt/mL  

 

a. Calculate the flow rate for a gravity infusion. 

 

 

b. Calculate the flow rate for an IV pump infusion.  

 

 

c. If the nurse hangs a 1 L bag at 1600, at what time would you expect the bag to run 

empty?  

 

 

25. A client is prescribed cefazolin 825 mg IV q12h for a post operative infection. 

Cefazolin is available in 300 mg/mL strength. 

Administration instructions: Further dilute gentamicin in 50 mL D5W and infuse over 20 

minutes. The nurse is using IV tubing with a drop factor of 10 gtt/mL. Show your work.  

 

a. What volume of gentamicin should the nurse add to the 50 mL D5W minibag? 

 

Answer _________ 

 

 

 

b. Calculate the rate of flow to administer the medication using a gravity infusion. 

 

Answer ________ 

 

 

 

c. Calculate the rate of flow to administer the medication using an IV pump. 

 

Answer __________ 
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26. A 5-year-old child weights 44 lb and has a temperature of 39.8°C has the following 

order: Acetaminophen 10 mg/kg/dose q4h prn for temperature ≥ 38.5°C.   

 

a. What dose of acetaminophen is required for a single prn dose?   

 

 

 

b. If acetaminophen is available in a strength of 140 mg/4 mL, what volume is required 

to administer a single dose?  Round answer to nearest 10th where applicable.  

 

 

c.  What is the maximum dose of acetaminophen the child can receive in a 24-hour 

period?  

 

 

 

d. If the child receives a prn dose at 1625, what is the earliest time they can receive 

another dose?  

 

 

 

27. A child weighs 30 kg has the following order: Gentamicin 30 mg IV q6h. The 

recommended dosage is 4 to 8 mg/kg/day in 4 divided doses q6h. Show your work 

 

a. What is the recommended daily dosage range for this child? 

 

 

 

b. What is the recommended single dosage range for this child? 

 

 

 

c. According to the recommendation, is the dosage ordered safe? 
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28. A child with a seizure disorder has the following order: Phenobarbital 75 mg PO BID. 

The child weighs 80 lb and the recommended dosage is 6 to 9 mg/kg/day in two divided 

doses. Show your work.  

 

a. What is the recommended daily dose range for this child? Round answer to 

nearest whole number.  

 

 

  

b. What is the recommended single dose range for this child? 

 

 

 

c. According to the recommendation, is the dosage ordered safe? 

 

 

29.  The nurse needs to prepare 0.45 L of a 2/3 strength Ensure solution. The nurse will add 

_____________ mL of water to _________________ mL of full strength Ensure. Show 

your work.  
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30. Use the label below to answer questions a - f 

 

 

 

From:http://medlibrary.org/lib/rx/meds/eryped-200/page/4/ 

 

a. After reconstitution, what is the volume of the bottle?  

b. What is the dose of the bottle?  

c. What volume and type of diluent is required for reconstitution?  

d. What is the displacement factor? 

e. If a child has an order for 0.3 g of Erythromycin PO TID, what volume is required for 

a single dose?   

f. If the child weighs 30 kg, is the ordered dose safe (0.3 g PO TID)?  

  

30.  How many g of NaCl are in 800 mL of NS? 

 

31. How many g of Dextrose are in 1 200 mL of D5W? 

 

http://medlibrary.org/lib/rx/meds/eryped-200/page/4/
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32. Use the label below to answer the following questions:  

 

a. What is the drug dose strength/concentration of the drug?  

 

b. What is the volume of the vial?  

 

c. Who is the manufacturer of the drug?  

d. How should the medication be stored?  

e. Is this medication available without a prescription?  

f. Order: Dexamethasone 5 mg IM x1. The nurse will administer _________________ mL. 

 

g. Order: Dexamethasone 25 mg IV stat. The nurse will administer _________________ mL. 

 

h. Order: Dexamethasone 3.75 mg SUBCUT daily. The nurse will administer ___________ mL.   
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33. A patient with type 2 diabetes and is on a subcutaneous basal-bolus insulin regimen of rapid-

acting insulin analogue (Insulin aspart) before meals and long-acting basal insulin analogue 

(Insulin NPH) at bedtime. The patient also has a correctional scale of rapid acting insulin (Insulin 

aspart) to be given with the bolus insulin at mealtimes, as shown below.

 

a. How much correction bolus insulin, if any, should the client receive before breakfast, if the 

client’s BG is 5.2 mmol/L?  How much total insulin should they receive?                                                                                   

b. How much correction bolus insulin, if any, should the client receive before lunch, if the 

client’s BG is 12.8 mmol/L?  How much total insulin should they receive?  

c. How much correction bolus insulin, if any, should the client receive before dinner, if the 

client’s BG is 16.4 mmol/L?  How much total insulin should they receive?  

d. Your patient is ready for bed. How much long-acting basal insulin analogue (Insulin NPH) 

will you administer if the blood glucose is 10.2 mmol/L?  


